




Bulletin of Romanian Chemical Engineering Society, Vol 4, No 1, 2017       ISSN 2360-4697 

 

1 

 

 

Contents 

 
 
Gheorghe MARIA, Applications of chemical engineering principles in modelling 

the living systems: A trade-off between simplicity and model quality………….…2 

Cristina SINGUREANU, Alexandru WOINAROSCHY, Nitrogen removal in 

wastewater treatment processes………………………………………………….13 

Carmen TOCIU, Irina Elena CIOBOTARU, Ecaterina MARCU, Bianca 

PETCULESCU, Laboratory research on intensified biological treatment by 

activated sludge of wastewaters with high content of organic pollutants………21 

Carmen TOCIU, Cristina MARIA, Ecaterina MARCU, Irina-Elena 

CIOBOTARU, Applications of some inorganic compounds recovered from 
[...]
from functionalized mesoporous-silica supports, Microporous and Mesoporous Materials 149(1), 

(2012), 25-35.  

[45] Maria, G., Stoica, A.I., Luta, I., Stirbet, D., Radu, G.L., Cephalosporin release from 

functionalized MCM-41 supports interpreted by various models, Microporous and Mesoporous 

Materials, 162(11), (2012), 80-90. 

[46] Luta, I., Maria, G., In-silico modulation of the irinotecan release from a functionalized MCM-

41 support, Chemical & Biochemical Engineering Quarterly, 26(4), (2012), 309–320.  



    Bulletin of Romanian Chemical Engineering Society, Vol 4, No 1, 2017       ISSN 2360-4697 

 

13 

 

NITROGEN REMOVAL IN WASTEWATER TREATMENT 

PROCESSES 

Cristina SINGUREANU1, Alexandru WOINAROSCHY1,2* 

1Department of Chemical and Biochemical Engineering, Faculty of Applied 

Chemistry and Materials Science, University Politehnica of Bucharest 
2Academy of Technical Sciences of Romania 

 
Abstract 

Nitrogen-containing pollutants in different effluents have significant adverse effects on the aquatic 

environment by producing eutrophication of lakes and slow-flowing rivers, stimulating the 

development of algae and aquatic plants. Here are presented different procedures for the removal 

of nitrogen from municipal wastewater. An important such procedure is the Bardenpho process. 

As an application the advantage of Bardenpho process for ammonia removal compared with a 

classical wastewater treatment is exposed by the use of SuperPro Designer simulator. 

 

Key words: Wastewater treatment, nitrogen nutrients, Bardenpho process 

1. Introduction 

Municipal wastewater treatment is the set of measures and procedures by 

which the chemical or biological impurities contained in the wastewater are 

reduced below certain limits, so that these waters do not harm the receptor in 

which they are evacuated and do not endanger the use of water. 

Traditional objectives related to waste water treatment were initially 

related to the removal of suspended materials (settleable or floatable), through 

primary or mechanical treatment, then through the reduction of organic substances 

in the biological or secondary stage. The problem has become much more 

complex due to residual substances in wastewater that pose particularly serious 

environmental problems. 

With the development of scientific knowledge of the pollutants found in 

wastewater, as well as the availability of an extensive information base from 

environmental monitoring studies, the requirements imposed on the quality of 

effluent discharged into the emissaries have become increasingly stricter. In most 

situations, severe conditions are imposed on the retention of organic substances, 

                                                           
*
Corresponding author: E-mail address: a_woinaroschy@chim.upb.ro 

 



Cristina Singureanu, Alexandru Woinaroschy 

14 

 

suspensions, nutrients and specific toxic compounds, conditions that cannot be 

met only with conventional purification classical technologies [1-3]. 

2. The impact of discharging mechano-biologically treated wastewater 

into natural emissaries 

At present, most of the treatment plants in Romania have only physico- 

chemical (primary) and biological (secondary) stages. The primary stage allows 

retention of suspended substances, settleable substances and fats, while the 

biological stage provides for the partial removal of the organic substance in either 

dissolved or colloidal form. A number of resistant or refractory substances are not 

retained, such as the compounds of nitrogen, phosphorus, heavy metals, persistent 

organic micropollutants, pesticides, certain pathogenic germs and other non-

biodegradable substances. These substances are present in the treated effluent and 

reach the emissary. If they are a source of water supply to downstream 

communities, their cumulative effect and the continued exposure of humans to 

these substances may have negative (sometimes lethal) effects on human health. 

In addition, some of them are ideal food for algae and aquatic plants. 

The impact of discharging wastewater into natural emissaries is manifested 

at various levels, from human health damage to complex ecological, technical and 

economic issues. 

- nitrogen compounds endanger human health; 

- ammonia is toxic, having cumulative sub-lethal effects, slowing the 

growth and development of children and adolescents; 

- nitrites are very dangerous, both for humans (producing gastric cancer) 

and for aquatic fauna; 

- nitrates are less dangerous for adults (may cause certain gastric 

disorders), but for newborns they cause methemoglobinemia or blue disease. 

Nitrates as such are not toxic, so that in order to gain this quality they must 

undergo a reduction process and be converted into nitrites. Once infused into the 

blood, nitrites combine themselves with hemoglobin forming methemoglobin and 

creating an oxygen deficiency. Maladia is almost exclusively encountered at 

babies in the first year of life who are artificially fed, which is explained by the 

fact that in the first few months, the baby still has a much leaner maternal 

hemoglobin and the need for water is higher than that of adults. The amount of 

nitrates per unit of body weight is also higher [4]. 

Nitrogen-containing pollutants in different effluents have significant 

adverse effects on the aquatic environment by producing eutrophication of lakes 

and slow-flowing rivers (a phenomenon induced by the accelerated and massive 

development of microplankton and aquatic vegetation). Eutrophication is due to 

both nitrogen and phosphorus compounds that are nutrients for algae and 



Nitrogen removal in wastewater treatment processes 

 

15 

 

microplankton. The direct consequences of eutrophication correspond to the 

deterioration of water quality from the point of view of organoleptic properties, 

saturation’s decrease in dissolved oxygen, transparency, and the fish stock with 

possible fish mortality and the occurrence of toxic effects on humans and animals. 

The technical and economic effects of mechanical and biological treated 

effluents discharge into natural emissaries should not be omitted, meaning that: 

- there is a need for technologically complicated and cost-effective 

drinking water treatment technologies; 

- water is enriched with ethereal oils that cause unpleasant taste and are 

very difficult to remove in the treatment processes for drinking water; 

- because of eutrophication, navigation and leisure activities are hindered. 

3. Procedures for the removal of nitrogen from municipal wastewater  

Due to the high cost of external sources of organic C, technologies were 

sought in which the C oxidation and nitrification/denitrification steps are 

combined in one process, using natural C available in wastewater. Advantages 

specific to this process include: 

• reducing the required airflow to ensure nitrification and reduction of 

CBO5; 

• eliminating the need for additional organic C sources for denitrification; 

• elimination of intermediate decanters and sludge recycling systems. 

Most of these systems are capable of removing between 60 and 80% of 

total nitrogen but with proper process control, nitrogen could be reduced below 

provisions requirements. 

The main physical and chemical processes used to remove nitrogen are: 

• stripping; 

• chlorination at breakpoint; 

• selective ion exchangers. 

4. The Bardenpho process for wastewater treatment 

The Bardenpho process for wastewater treatment was developed by James 

Barnard from South Africa in the 1970s. The Bardenpho process uses both carbon 

from wastewater and carbon from endogenous decomposition to ensure 

denitrification. The separate reaction zones are used for carbon oxidation and 

anoxic denitrification. Initially, the wastewater enters into an anoxic 

denitrification zone where a nitrified mixture is recycled from the next 

compartment, which combines carbon oxidation with nitrification (Figure 1). 

Carbon present in wastewater is used to denitrify the recirculating nitrate. 



Cristina Singureanu, Alexandru Woinaroschy 

16 

 

Denitrification occurs rapidly, because organic loading is increased. In the 

wastewater, the ammonia passes unchanged through the first anoxic basin and is 

nitrified in the first aeration basin [5]. 

 

Fig.1 The Bardenpho Process 

 

The nitrified mixture in the first aeration tank passes into the second 

anoxic zone, where the denitrification occurs on the basis of consumption of the 

endogenous C source. The second aerobic zone is relatively small and is mainly 

used for stripping the gaseous N which entered before rinsing. The ammonia 

released from the sludge in the second anoxic zone is also nitrified in the last 

aerobic zone. 

• Advantages of the Bardenpho process 

Since no chemical products are used, the operating costs are lower and 

there is no problem with the disposal of sludge. Wastewater treatment plants built 

on the Bardenpho process are simple and do not require re-qualification of the 

staff. The sludge obtained in the final stages does not require additional treatment 

and can be easily eliminated. 

• Disadvantages of the Bardenpho process 

One of the main drawbacks of the Bardenpho process is the number of 

tanks required, which considerably increases investment costs. Another 

disadvantage is the retention time that must be strictly monitored and evaluated. 

 

4.1. Comparison between a base case and Bardenpho wastewater 

treatment process using SuperPro Designer simulator 

 

An existing wastewater treatment plant (Figure 2) is designed to handle an 

average flow of 46,000 m3/day.  

 



Nitrogen removal in wastewater treatment processes 

 

17 

 

 

 

Fig.2 The base case of an existing wastewater treatment plant [6] 

 

The dimensions of the equipment are [6]: 

- Aeration Basin - 4 tanks each having a volume of 2,500 m3 with a depth of 2 m; 

the four tanks form two pairs operating in sequence (AB-101 and AB-102).  

- Secondary Clarifier (CL-101) - 4 tanks each having a surface area of 490 m2 

with a depth of 4 m.  

- Aerobic Digester (AB-103) - 1 tank of 2,500 m3 with a depth of 2 m. 

- Sludge Thickener (TH-101) - 2 tanks each having a surface area of 250 m2 with 

a depth of 4 m.  

- Belt Filter Press (BF-101) - 1 unit with a belt width of 1.5 m. Note that a single 

icon on the flowsheet may represent multiple identical units operating in parallel. 

For this reference case the input flowrate is aprox. 1892 m3/h and the influent 

concentrations and the corresponding explanations are indicated in Table 1. 

 

 

 

 

 



Cristina Singureanu, Alexandru Woinaroschy 

18 

 

                Table 1 

The influent concentrations and the corresponding explanations 

Component Influent concentration 

(mg/L) 

Explanation 

DomWaste 105.667 substrate - organic, soluble, biodegradable  

material 

X-vss-h 52.833 active volatile solids in suspension  

(heterotrophic biomass) 

X-vss-i 51.248 inert volatile solids in suspension 

X-vss-n 3.170 vss for nitrifiers (autotrophic biomass) 

FSS 60.758 fixed suspended solids (non-biodegradable) 

TDS 305.434 total dissolved solids (non-biodegradable) 

NO3 2.642 nitrite/nitrate  

Ammonia 13.133 dissolved NH3/NH4 (not NH3-N) 

Carbon Dioxide 51.248 dissolved CO2 (in the form of HCO3 or H2CO3) 

 

The detailed stoichiometry equations and kinetic constants of substrate 

(DomWaste) degradation, nitrification, biomass decay, and de-nitrification can be 

found in the literature [2, 3]. 

 The SuperPro Designer flowsheet for the Bardenpho process for nitrogen 

removal (Figure 3) shows the two anoxic and two aerobic stages as separate 

process units. In reality, all four stages are accommodated by the four initial tanks. 

More specifically, one of the four tanks (25% of total volume) houses the first 

anoxic stage, two other tanks (50% of total volume) house the first aerobic stage, 

80% of the fourth tank (or 20% of the total volume) houses the second anoxic 

zone, and the remaining 20% of the fourth tank (or 5% of the total volume) houses 

the second aerobic stage. The dimensions of the equipment are identical with the 

base case. The reaction stoichiometry and kinetics were assumed the same as in 

the base case. The input flowrate and the influent concentrations for the 

Bardenpho process are the same as in the base case (Table 1). 

 The effluent concentrations for the two cases computed using SuperPro 

Designer simulator are exposed in Table 2. 



Nitrogen removal in wastewater treatment processes 

 

19 

 

 
Fig. 3 The SuperPro Designer flowsheet of Bardenpho process [6] 

 

Table 2 

                              The effluent concentrations for the two cases 

Component 
Effluent concentration 

for base case (mg/L) 

Effluent concentration for 

Bardenpho process (mg/L) 

DomWaste 3.338 0.761 

X-vss-h 12.449 38.116 

X-vss-i 5.085 15.906 

X-vss-n 0.332 0.962 

FSS 4.172 14.597 

TDS 306.288 306.258 

NO3 19.183 14.031 

Ammonia 8.904 0.670 

Carbon Dioxide 1.757 0.244 



Cristina Singureanu, Alexandru Woinaroschy 

20 

 

From Table 2 it can be observed that for the base case the effluent 

ammonia concentration is greater than the maximum admitted value of 2 mg/L 

[7], instead for the Bardenpho process the corresponding value is in the limit of 

legal concentrations. Here must be indicated that for the Bardenpho process the 

residence time for the anoxic reaction zones and for aerobic bio-oxidation zones 

were computed in order to minimize the ammonia effluent concentration [8]. 

 

5. Conclusions 

Discharges of treated wastewater containing nitrogen compounds, such 

ammonia, can accelerate the eutrophication, and can stimulate the development of 

algae and aquatic plants. Despite the fact that the number of tanks required is 

higher than in a traditional wastewater treatment process, which considerably 

increases investment costs, the Bardenpho process is net superior for ammonia 

removal. This fact was demonstrated in this paper using the SuperPro Designer 

simulator. 

 

REFERENCES 

[1]  Ianculescu O., Ionescu G., Racoviţeanu R., 2011. Epurarea apelor uzate , Matrix Rom, 

București. 

[2] Tchobanoglous,G., Burton, F., 2003. Wastewater Engineering: Treatment and Reuse, 4th 

edition, Metcalf and Eddy, McGraw-Hill, New York, USA. 

[3] Wesley W., Eckenfelder Jr., 2000. Industrial Water Pollution Control, 3rd edition, 

McGraw-Hill, New York, USA. 

[4]  Barnes D., Bliss P.J.,1983. Biological Control of Nitrogen in Wastewater Treatment, E. & 

F.N. Spon, London, UK. 

[5]  Jayant R Row, 2014. The Bardenpho Wastewater Treatment Process,  

http://www.brighthubengineering.com/geotechnical-engineering/78729-the-bardenpho-

wastewater-reatment-process/2014; 

[6] Intelligen Inc., 2011. SuperPro Designer 8.5: Examples, Scotch Plains, New Jersey, USA. 

[7] H.G. 188/20.03.2002 pentru aprobarea unor norme privind condiţiile de descărcare în 

mediul acvatic a apelor uzate, modificată şi completată prin H.G. 352/11.05.2005. 

[8]   Singureanu, C., Woinaroschy, A., Simulation of Bardenpho Wastewater Treatment Process 

for Nitrogen Removal using SuperPro Designer Simulator, U.P.B. Sci. Bull., Series B, 79, 

(2017) – in press. 



    Bulletin of Romanian Chemical Engineering Society, Vol 4, No 1, 2017       ISSN 2360-4697 

 

21 

 

LABORATORY RESEARCH ON INTENSIFIED BIOLOGICAL 

TREATMENT BY ACTIVATED SLUDGE OF WASTEWATERS 

WITH HIGH CONTENT OF ORGANIC POLLUTANTS  
 

Carmen TOCIU*, Irina Elena CIOBOTARU, Ecaterina MARCU, Bianca PETCULESCU 

 
National Institute for Research and Development Institute in Environmental Protection, 294 

Independentei Spl., 060031 Bucharest 

 
Abstract 

The necessity to optimize the biological treatment using activated sludge arises from the existence 

of deficient biological treatment processes within the wastewater treatment plants.  